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1 R vk /20 4 i e /- AR R L dn Hak/ KTS CR2032 3. 0V 220mAh

L d
o 4 AR Chinese
Name of Sample | g 5 Lithium manganese dioxide button cell KTS CR2032 3.0V 220mAh
English
R 1119030278
Sample No.
.‘»}jﬁ$ﬁ_ BB R A
Consignor /
AR RAPE CRHE) BB AT
Manufacturer Wuhan Lixing (Terch) Power Sources Co., Ltd.
P BAE TR SIER s RRABHETA
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
$r Ak AR GEFRRRIEMNRIS ROAHAETI
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
Ze .
A#““ ML AR AR S 7%
PRESEHIEE Silvery Button metal shell
> : 2
G S g 2019-03-18 R RAIE A 2019-03-25 ~ 2019-04-26
Accepted Date I'est Date
ol B ol RERSERL ; B R0 ; ok s SRR BR 7 SISO
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
SRI%, M MTTEERAE (Tl imEm it R mardE T A
ST/SG/AC. 10/11/Rev. 6 38. 36r4ET K, :
] g4 The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of 'lcs;ssmfd-ﬁsgﬁgzma ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3
o e
s |®
Comment T e
SIS / T
Consignor /
Abdress Post Code
T IS R * ¥ &
Approver: = Checker: Compller
R%

Title:

LS TN (Vice chief engineer)
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}?__%_ *&ﬁl“l’ﬁ E] ;g ﬂ: *&ﬁ%’ﬁi*ﬁzﬁ%‘l&% *&ﬂw%% $%%%ﬁ. é_{i
Name of Test Standard requirement or The - : R K
ltems Clause Number of Standard Test Result Conclusion cinak
1_?_&".%“@ (:)‘\:-'}"fl‘:;%ﬁ%ﬁmﬁjﬁzﬁﬁﬁﬁ$%iuﬁﬁ
FMY ST/SG/AC. 10/11/Rev. 6 38. 3 RUGT. 1 Wi 1
Eﬁﬁm UN Manual of Tests and Criteria ’ égfj’ﬁpendix 1 s /
Altitude ST/SG/AC, 10/11/Rev. 6 Section 38.3 Test T.1| Pataad
- - asse
simulation
BaE CeFaiRBysEindisd R
SR TF) ST/SG/AC. 10/11/Rev. 6 38.3 HIT. 2 | WLz 2
2 4\bY UN Manual of Tests and Criteria 58 e A
Thermal test |ST/sG/AC. 10/11/Rev.6 Section 38.3 Test T.2 RSB ApDSRAlE P;sfézd /
BRAE LT e R e T R ey
) FHED ST/SG/AC. 10/11/Rev. 6 38.3 WIT.3 | FLp % 3
) : UN Manual of Tests and Criteria See Appendix 3 ey 8 /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passad
Bam (kT aR R e mm i D Sbn i
it FAift) ST/SG/AC. 10/11/Rev. 6 38.3 BT 4 | Mk 4
UN Manual of Tests and Criteria y : s
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4|°¢¢ Appendix 4 P;f‘: d /
Tam (LT RRRERMENs AR
AN e FHt) ST/SG/AC.10/11/Rev. 6 38.3 WIKT.5 | GLE#ZE 5
5 : UN Manual of Tests and Criteria See Appendix 5 a8 /
External short |s1/s6/AC. 10/11/Rev. 6 Section 38.3 Test T.5 Passed
circuit -
BRE T (kT Tl i Em i 1 R T
R FHit) ST/SG/AC. 10/11/Rev. 6 38.3 WRT.6 | FLHF 6
6 & UN Manual of Tests and Criteria ; o
Crush ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test'T.6| cc \ppendix 6 - :;ﬁ d /
AN CETERTIEmm s ﬁ%%ﬂﬁﬁ
S g v, FAE) ST/SG/AC. 10/11/Rev. 6 38.3 WIT.8 | L E 7
7 A UN Manual of Tests and Criteria See Appendix 7 et /
Forced discharge |st/sc/ac. 10/11/Rev. 6 Section 38.3 Test T.8 Passed
This space intentionally left blank
8 D A=
FowIEZS; 2 s HBEREE: 22°C-24°C ; RERRAE : /%
Test Envitonmerit Ambient temperature:22°C-24'C;Ambient humidity:/%
Condition
A B /
: T t
ﬁ\@,ﬁ%'fﬁ“% i - estlem‘ —
Subcontracted Test pOEBnE | LK / S /
Condition Subcontracted | Name Post Code
Laboratory o3t / W, 7E /
Address Tel
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A% 1 RmA A 2 H | R
No. ' Name of Test Items Altitude simulation
Bz, 20k A RI AT Before RKIEJE After FERE F| o bk | b
%5 Sample Status AE | FERE| RE | FBRLE | MassLoss| Residual |
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g v 1% 1% Event
001 e 2. 8410 3.44 | 2.8411 3. 46 0.00 | 100.00 | O
002 e 2. 8210 3. 46 2.8213 3. 44 0. 00 99.42 | O
003 s 2. 8220 3.46 | 2.8224 | 3.46 0. 00 100.00 | ©
004 e 2. 8152 3. 47 2. 8158 3. 46 0. 00 99.71 | ©
005 e e 2. 8379 3. 46 2. 8384 3. 46 0. 00 100.00 | ©
006 e 2. 8181 3. 47 2.8184 | 3.47 0. 00 100.00 | ©
007 i 2. 8226 3.48 | 2.8230 | 3.47 0. 00 99.71 | o
008 WL 9. 8558 3. 48 9.8559 | 3.48 0.00 100.00 | ©
009 e 2. 8276 3. 48 2.8277 | 3.48 0.00 | 100.00 | o
010 Wl 9. 8485 3. 48 2.8488 | 3.48 0.00 | 100.00 | o
011 e | e / 2. 8295 / 0. 00 / 0
012 e 2. 8704 / 2. 8705 / 0. 00 0
013 il e | 2223 / 2. 8232 / 0. 00 / 0
014 il e | 2-80ma / 2. 8279 i 0. 00 / 0
015 e || 28380 / 2. 8385 / 0. 00 / 0
016 Fuu”fﬁ’fjﬂm 2. 8351 / 2. 8358 / 0.00 / 0
017 s 2. 8526 / 2. 8536 / 0.00 / 0
018 e I T / 2. 8369 7 0. 00 / 0
019 e Ry / 2. 8364 / 0.00 / 0
I O / 2.8348 / 0. 00 = 0

&ix: L-#F V-iRA DMK R-a% F-R K 0-RE. LRA. LK. LE. LAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




LA T BRA A RN 4]
B R E-mR 2
SRICI Testing Co., Ltd. Test Report—Appendix 2 NO. 1119030278

4/10
| RRFA LA | AWR
No. Name of Test Items Thermal test
Pr) ok A RIEA] Before R/ After F Bk 5@]%%,&_ H4
R Sample Status RE |FHLE VT 3 FF#& 9, /& | Mass Loss| Residual | 3L
Sample Mass oCcv Mass ocv OCV  |Other
No. /g A /g N /% 1% Event
001 e 2. 8411 3. 46 2. 8396 3. 44 0.05 99.42 | o
002 W L 2.8213 | 3.44 | 2.8193 | 3.43 0.07 | 99.71 | o
003 e 2. 8224 3.46 | 2.8198 | 3.43 0. 09 99.13 | o
004 B 2. 8158 3. 46 2.8139 3. 44 0. 07 99.42 | o©
005 st 2. 8384 3. 46 2. 8368 3.44 0. 06 99.42 | o
006 I 2.8184 3. 47 2. 8161 3. 44 0. 08 99.14 | o
007 e s 2. 8230 3.47 2. 8211 3. 44 0.07 99.14 | o
008 s 2.8559 | 3.48 | 2.8535 | 3.45 0.08 | 99.14 | o
009 gl 2. 8277 3. 48 2. 8249 3.45 0. 10 99.14 | o
010 L W 9. 8488 3.48 2. 8467 3.45 0. 07 99.14 | o
011 Pt (T / 2. 8297 /4 0. 00 / 0
012 B g || 2.mT0h / 2.8705 / 0. 00 / 0
013 i 2L / 2. 8230 / 0.01 / 0
014 e e | 2eaTg / 2.8277 / 0. 01 / 0
015 i el 28988 4 2.8379 / 0. 02 / 0
016 il e & 28358 / 2. 8356 / 0. 01 / 0
017 T e | 28528 / 2. 8538 / 0. 00 / 0
018 Mo R B / 2. 8369 / 0. 00 / 0
019 e TR 1 / 2. 8362 / 0.01 7 0
020 i | 2888 / 2. 8343 / 0. 02 / 0

#iz: LR V-RA DA R-E F-RK AR, LRA. LMK, LHEE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; RARE LA | R
No. Name of Test Items Vibration
Ba | mani REEH_Bofore BB Aer | g | #awE | 2
%5 Sample Status RE FHekE| RE F#& @, )% | Mass Loss | Residual NE
Sample Mass ocv Mass oCcv oCVv Other
No. /g v /g % 1% 1% Event
001 oo 2.8396 | 3.44 | 2.8373 | 3.4 0.08 | 100.00 | o
002 o 2.8193 3. 43 2. 8174 3. 44 0.07 100. 00 0
003 e 2.8198 | 3.43 | 2.8178 | 3.16 0.07 | 92.13 0
004 e 2.8139 | 3.44 2. 8128 3. 45 0.04 | 100.00 o
005 e 2.8368 | 3.44 | 2.8348 | 3.45 0.07 | 100.00 | o
006 e g 2.8161- [ 3.44 | 2.8147 3. 44 0.05 | 100.00 | o
007 e 2.8211 | 3.4 2. 8201 3.45 0.04 | 100.00 | o©
008 o 9.8535 | 3,45 2.8519 3. 44 0. 06 99, 71 0
009 SR 2. 8249 3. 45 2. 8245 3.45 0.01 100. 00 0
010 Mol 2.8467 |  3.45 2. 8451 3. 46 0.06 | 100.00 | o
011 Fulf%i%cﬁ;rged 2. 8297 £ 2. 8281 / 0.06 o 0
012 [ quliei s | 2 8705 g 2. 8692 / 0.05 / o
013 Ful 1?;3%1]3:1?“@ 2.8230 A 2. 8232 i 0. 00 / 0
014 lrul?jj%i%:ﬁlrged 2.8277 / 2. 8274 i 0.01 / 0
015 lruua:ﬁ%i%{uﬁdrggd 2.8379 / 2.8377 # 0.01 / 0
016 I’ull?%i}fcf;rgr; 2. 8356 / 2.8345 v 0. 04 / 0
017 Rl T o aear. | 28638 / 2. 8533 i 0. 02 / o
018 Ful ]}jaér}iifcf;lrged 2. 8369 / 2. 8359 7 0. 04 / 0
0 e e | 2oB800 2. 8362 / 0.00 | ./ o
020 . 2T / 2. 8343 / 0. 00 / o

B

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

LB V-2, DAtk R—skE F—RK 0-Lih. Lk%. LMk, fki. Ak,
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5 ; AR B 4 AR ity
No. o Name of Test Items Shook
s B A KIL AT Before XI5 After FERE 5?”]#"‘%5‘? 4
B SarmpE Siats BE | FReLE| BT FF#&-d, /& | Mass Loss | Residual | 3
Sample Mass ocv Mass ocv OCV | Other
N /g IV /g A% /% 1% Event
001 B s 2.8373 | 3.44 | 2.8383 | 3.44 0.00 | 100.00 | o
002 Tl 2.8174 | 3.44 2.8178 | 3.44 0. 00 100.00 | o
003 o s 2.8178 | 3.16 2.8175 | 3.18 0. 01 100.00 | o
004 B 2.8128 | 3.45 | 2.8132 | 3.45 0.00 | 100.00 | o
005 e 2.8348 | 3.45 2.8354 | 3.45 0. 00 100.00 | o
006 W, 2.8147 | 3.4 7. 8152 . 345 0. 00 100.00 | o
007 il e 2.8201 | 3.45 2.8202 | 3.44 0. 00 9.71 | o
008 e 2.8519 | 3.44 2.8527 | 3.45 0. 00 100.00 | o
009 "l 2.8245 | 3.45. | 2.8245 | 3.45 0. 00 100.00 | o
010 e 2.8451 | 3.46 2.8459 | 3.46 0.00 100.00 | o
011 s | e B 2. 8293 / 0. 00 / 0
002 | gal ey || 2.8692 / 2. 8708 / 0. 00 / 0
o I S / 2. 8298 / 0. 01 / 0
Al e | 28274 / 2. 8278 / 0. 00 / 0
O15 | dy Sehmsdy | ‘28377 / 9. 8384 / 0. 00 / 0
N R W F T / 2. 8354 / 0. 00 / 0
BT gt et | 28533 / 2. 8534 / 0. 00 / 0
DIB | s i | 28358 / 2. 8370 / 0. 00 / 0
O e e Y- 28862 / 2. 8364 / 0.00 / 0
020 | Al o || 28343 / 2. 8352 / 0. 00 / 0

Fiz: LR V-RA D-ME4k R-KE F-2K 0-A#R. LBA. AWK, LKE. £iX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 . AR R B 4 Ak SN B i
No. Name of Test Items External short circuit
s HaRE e B oL 828 EYR RS
Sample No. Sample Status s Extemﬁg.[“empcramre Other Event
001 L 63. 2 0
002 i 63. 6 0
003 . 63.9 0
004 & di&:ﬁge ; 63.5 0
005 .. 61.1 0
006 o 63.5 0
007 Undi?{h;%ged 64.0 0
008 . 62. 2 0
009 e 61.8 0
010 e 63.1 0
Ot l’ullj?%i}zic?arged 36. 1 0
012 J:ulfiffc?arged g ¢
013 Imll?éc;ziﬁfc?arged abis 0
i Fully?%i}?c?arged 97. 3 0
L 1fu11?t%iﬁ;{c?arged o7.4 0
016 Fulff{dtifg(c?éxged 57. 7 2
017 Ful l%%i)fc?arged 57.5 )
018 lfulizfi:ﬁiférged 98. 1 Y
019 Ful 1%%&?&@:1 il B
020 Ful]ﬁjfi ?fcfarged 57.5 0

BiE: DfEAR R-AKE TR K 0-Lfh. LAEK. LE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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i : BMAA LA | B
No. Name of Test Items Crush
TEPE ) BBRA ittt ARL
Sample No. Sample Status M Extcmﬁlc'l"empcramrc Other Event
AT AL
021 Undischarged / 0
AR
022 Undischarged / 0
A
023 Undischarged / 0
AT
024 Undischarged / 0
= ES
025 Undischarged / 0
SEASTACHL
026 Fully discharged / 0
STATRUHL
027 Fully discharged / g
SEATRH
(8 Fully discharged / 0
SEAH
029 Fully discharged / g
ST,
45 Fully discharged / 0
e ad=! This space intentionally left

blank

ik DR F-R K O-AfEAR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 - RARA 24 | s
No. Name of Test [tems Forced discharge
b5 Aok A EAIE
Sample No. Sample Status Other Event
; SEATIECR
031 Fully discharged 0
SEASTRL
032 Fully discharged 0
5 SEASTHHL
033 Fully discharged 0
SEARTRR
034 Fully discharged 0
SEATHR
035 Fully discharged 0
SR,
036 Fully discharged 0
T SEAT L
037 Fully discharged Y
: SERT
038 Fully discharged o
SEA A
039 Fully discharged 0
SEATH
040 Fully discharged Y
VT This space intentionally
23
LIF22 left blank

FIE: DARAR FALK 0-RfB/R. FAk.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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